Illugtrated Parts List

MODEL
99

McCULLOCH CHAIN SAW
(#24785 99-12,884 June 1958 (3))

McCULLOCH MOTORS CORPORATION
6101 West Century Blvd.,, Los Angeles 45, Calif.

ILLUSTRATIONS

Page
Figure 1. Frame and Control ASSembly ccu civii i von siovns ca aivies 2
Figure 2. Clamp Ring and Clutch Rotor Assemblies ............. 3
Figure 3. Starter, Pawl and Sawdust Guard ..................... 4
Figure 4. Fuel and Oil SYatemia:: « «otis il i s e st st s 6
Figure 5. Carburetor Assembly................ S PR e e ) 8
Figure 6. Fan Housing, Muffler, Cylinder and Crankcase ......... 10

Figure 7. Flywheel, Piston, Connecting Rod and Crankshaft ....... 125
Figure 8, IenIBOR SYRERI Ll v v i e s e 14
Figure 9. DraTSINISEI0N ABBCIADEY . oo wirlsivs norrbis e sbtn o S 16
Figure 10. Saw Blades, Spike and Outboard Helper Handles......... 18
Figuredl. Bow Saw and Chaili AMachment ... coviex vevas oo vvins s 20
LABL'Of ACCESEOTIBR o 5 ik €0 Nunin e minia wominibon sty sisinivin v 21

The following pages contain an illustrated

parts list for the Model 99 Chain Saw.

Due to small differences between saws, it

is important that the Serial Number of your

saw.be included whenever spare parts are
NOTE: A complete parts price ordered. This will assure receiving the
list is available upon request. proper parts from your dealer.



FIGURE 1. FRAME AND CONTROL ASSEMBLY

Units
Index Part per
No. Number Nomenclature Assy

1 102292 Screw - Fil hd mach 1/4-20 x 1-1/21in.1g  ............0vunen. 2
2 101143 Nut - Hex self locking 1/4-20 .........coveernrivmnnnnnnnnnn, 2
3 102132 Screw - Flat hd mach 10-24 x 1-3/4in. lg  ...........cvvvn... 4
4 101191 Nut = Hexxigellloe e e e el 4
5 24593 Cover - Control lever (plain half) ...........c0ovviinunnen... 2
6 101386 Screw - Oval hd mach, 10-24 x .62in. 1g .............coovuvnn. 1
T 24547 Clampi=iBoden-wire: e e e e i e et 1
8 24541 Switch: Agsy = Ignition b cnl Slat dm i s e 1
9 101207 : e e A L S e MU L ey e e S Bl ik et e o 1
10 100295 . Lockwasher - No. 8 oo iosbosmmaeticnir vo s as sl 1
11 101497 ; Nut-=Bwitchiattaching ., o e e 1
12 24594 Cover - Control lever (clamp half) ............coviiiuinnnnn... 2
24046B Push Rod Assy - Oiler, Adjustable ..........ccovviiivnennnn.. 1

13 24584 ; Bleeve - Vinyltel s o e 1
14 102067 . Nub =Hex 10=24 ' .. b comain s sl e s e s 1
15 - 24313 pessprinesiPusht BodiOileps o= 8l Sriiedl iy ot e S ek 1
16 24461 " BIEEVE siisiin v v eni e SR s e b s 1
17 24311A Z Puali RO =t a0, it e e o oot o 1
18 102125 Screw - Hexhdcap 1/4-20x 1-3/4in. lg...........nun... 2
- 19 102130 Screw - Hex hdcap 1/4-20 x 1-1/2in. 1g......covvinnnnnnn. .. 2
24631 Frame and Control Assembly ..............c.cv'viinennuninn. 1

20 24157 . Lever and Grip Assembly - Throttle...................... 1
21 18202A : 3 Gripi=dHand Sl o i e e i e Bl A 1
22 24155 " p Lever Assembly - Throttle .. ...........covvurvnnnnn. 1
23 24154 . . Lever Assembly - Oilpump .............ccivivnnnnna., 1
24 24149 : Cross Bar...:ocecias R e it 1
25 18207A . GPID = HANALE | i i st b s s e ety e Sat o 2
26 24616 2 Frame Assembly .............. TP M S el el L R A o 1
27 101283 Grommet - Control lever clamp................ccoivivnen.... 1
28 102088 Screw - Flat hd mach 1/4-20 x 3/4in. 1g..............couu.... 2
29 101266 - Washer - 1/4 in. countersunk . ............irurrrrnrnnnnnnn. 2
30 18909A CHp < Throttle COMIOL ... s iam o s e 1

12478

4-57




FIGURE 2. CLAMP RING AND CLUTCH ROTOR ASSEMBLIES

Units
Index Part : per

No. Number Nomenclature Assy
1 24450A Clamp Ring Assembly.....oiviriireiaiviorenriveresneesnss 1
2 101927 i Screw=Fil hd ... i ieioiienatsshinsnssesssass 1
3 24451 ‘ PIn = PIvol oo i initie vl v et ante e T R e 1
4 24092 v PIn S LOCRING v it v i sl aivin nsinirinininin e bk e e s e ains e s 1
5 24720 : Latch Assembly . i i ciivin i vena i viisanasaes 1
6 24719 : Spring - Latch .. s i iiosinsnrirenerertnsosareonossss 1
7 101526 TS e o b e e o s e 1
8 24075 . : SOPINE s il o aataie ot ese s imte agmiatalas sl v iaiensaln n e tainge s 1
9 244417 - =1 S i e N e e N e e T s T D D G e O O T 2
10 102089 ; PN =AGLO0VE. (5 i 5ol s aisivie v5 i bateb e iateialels le ainiala staissate nis 1
11 24445 : ) 68 1T N e sk L My W ol S e S S R R 2
12 24446 : Laver = CLaAMD: | i sk it s e v b e e vrd AT aieele eratals 1
13 24448A : Clamp Ring - Lockinghalf........... ... oo, 1
14 24449A . Clamp Ring - Lever half ............cccovviiniinnnn, 1
15 24452 ~ Bracket - Clamp ring locating ........ ..o, 1
16 24453 Bracket - Clamp ring stop............... P i T N S 1
17 24879 Rotor Assembly - Clutch ...... ... ... i, 1
18 24143 ’ Spring -Clutch ... it iiiiiii e eiasinanas 4
19 24881 ; Bhoe - CIUCR ivvin i inviov ainme g oaiai et s de e v vinin iiazeiaras 4
20 24882 i Plate Assembly - Side. . ...oovi i 1

F4TES

658 (1) i : bl L : 3




>

)



FIGURE

3. STARTER, PAWL AND SAWDUST GUARD

Index
No.

Part
Number

Nomenclature

WATES

4510

102128
24394
18259A
102136
100703
18136 A
101795
24488
248217
24819
24820
24822

24818
18873A
18773A
18141A
181404 +
18213A
100907
101179
101270
101988
101191
24007
24014
101360
24093
24119
24112

Cover - Rewind starter

Screw - Hex hd steel cap 1/4-20 x 1-1/4 in. 1g
Lock Plate

Starter Assembly - Eng-i.n.e“
Screw - Rd hd 10-32 x 1-1/2 in. 1g

...................................

oooooooooooooooooooooooo

Nut -Hex 10-32........c000vnuenns T e R

oooooooooooooooooooooooooooooooooo

8 % B e TET o oot Il B NS R s b PR e el bl b b ael o e s vt

Washer -Keyed.......co0nvunennn

Rope - Starter .

Anchor - Starter rope to drum

Handle Assembly - Starter
Handle - Starter rope

ooooooooooooo

........................

Cup - Starter rope to handle .

Drun:l Assembly - Rewind starter

Spring - Rewind
Spring ~ Clutch

Shaft - Starter

Nut - Hex self-locking 10-24
Guard - Sawdust

...........................

..................
.........................
.........................................
.........................................

..........................................

Housing Assembly - Starter
A Bearing - Housing
Nut - Hex jam self-locking 7/16-20
Washer - Special

..............................
...................................
---------------------------

............................................

Screw - Fil hd mach 10-24 x .38 in. lg

........................

.................................

---------------------------------------------

Pawl Assembly - Starter.............
Post - Starter pawl

5 s L e b R e e b e e P O e R e

Spring - Starter pawl
Hub - Sawdust guard

-------------------------

....................................

ooooooooooo

Ll WU T O T e S N e e e e e T S S S T e o B U L)



Figure 4. Fuel and Oil Systems

#2478
4-57



FIGURE 4. FUEL AND OIL SYSTEMS

Units
Index Part per
No. Number Nomenclature Assy
1 24050 Cover - Carburetor throttle. . .vvveereessieeeeeerererernnnnnns 1
2 101901 I LBRRLEy] 4] S D R e 1
— — 24036 Wire Assenibly = Throttla: ., o 0o ieh el P S e et oL 1
3 18360A Clevis ~ Throbtle s, oocimssniin sasnsdota i s v st 1
4 18379A JEEeSpringisiThrottlers . Ll S i e Dl M 1
5 24209 " Cable Assembly = Throttle......oovivieneennnenenrnnnnnns 1
6 24090 oo CABINEL L Ll e e e e e e s e e 1
7 o 24177 o STubeisiAnchor: soidzene cotinnian Saritpe T T e e 1
8 18388A BLBEYE Lovraviona sl i s S e s S B e e e s 1
9 18521A Bolt A BANO L e e S e G e LR e 1
10 101150 coWasher =Fiberl o smmn o e o ¢ 2
11 18531A Fitting = Banjoifualc G il osimvane st g S 1
12 24627 e Pre=cleanersAssembly. e Sl en e e e 1
13 24597 — « pCover = Pre-cleaner. . i ieiisiainii e i s e 1
14 24599 = 1 Bodyi=iPre-cleaner: . ot . it e s g Lo sy e 1
15 24598 : b TR T DL 11T Ve e e e e B e 1
16 24596 . SCTEEN = Pre-clOaner .. v.es st s s s sl 1
17 244317 Sealt=FAiricloaner s b o oR e e i e 1
18 101191 Nut = Hex self locking 10=24- .. o vivvsvviineins oo 2
—19 24438 Jhrough Bolti=SAtr filter e cre w e i e 1
- 20 24439 Retainer = Through bolt . ..vivnviviiniaiineins it s einvea 1
- 21 24440 Anchor - Through bolt.............. O T T T Srste 1
~. 22 18937C Cleaner = AL ey s o L i, 1
23 102384 Screw - Hex hd cap 1/4-20 x 5-1/2 I Igeeeeeeineninninnnnann,s 1
24 24613 Cap Assembly - Fuel ............. S BN e L SIS B 2
25 101348 . ‘0’ Ring - Filler Cap..... P e Ao i e Mo P 1
24629 A Tank, Pump and Line Assembly = Fuel.......uvveennnnnnnnen.. 1
— 26 24120 Y Gasket el LT T o b e e e e s S el e s i SRS 1
2T 24055A — Pump Assembly:= Oz o v e issiais salmana 1
e 28 24106 ; A SR ST TV, i S o et L RO e G S e B 1
29 24104 . : Cup = Packing oo iinih aioisis e siiaatiah 2
30 24105A 5 7 PIUg = PPl L ol iie a s viats araiesiocaca laseeia e esese ass s vatals 1
31 28215 i 5 23 1ol 2L T (o) e S P e e B e e 1
32 101258 . v Lo PACKING =SSO PINE Lk v s e e e e e 1
33 24103A . ; Blunpgariz Dump s e e e o i S SR e R 1
34 101218 .+ . Packing - “O" ring........ e e AT e L Y 1
35 100950 : 3 Washer = Pump s o i 1
36 24108 e ¢ Seal = Pump'plunger . s inviisvanin s bt s 1
37 101056 : : Packing < 0" ring ..cvvvvnenns gerereesiestiiiiiae, 1
38 24193 : Body Assembly = PUmp. ....vuvr el vnnrinerrnnrnnnennn 1
— 24628 - . Tank ABBEOMBLY. = PUBL. .. il cviiia s dnesle e i s 1
39 18389A - 5 Body e st e e i o S 1
40 : 18390A ! . Screen = Fuel strainer . . i iiseroasais 1
41 101951 . : Screw - Pan'hd 10-24 x 1in. I8, .vvvvivinennnnnnnnss 8
42 102385 : 2 Screw - Pan hd 10-24 x 2 in. lg self tapplng ........... 1
43 24236 3 i Washer = Special N0, L0 . .iviiawuessosinesmesiees 1
44 101526 : 5 Serew e DELve sl e e e i Bl A 6
45 24607 ) ‘ Frame - Fuel tahk SCreen i ovvvsh vioveie i iy 1
46 24608 5 ; Screen - Fueltank............... P A A e s, LELL 1
47 24606 . . Fuel Tank Assembly - TOP. .t vvu v iinninnsiaininnnenss 1
48 24054 : Fuel Tank Assembly - Bottom ..%.vienrnnrnennnnenens 1
49 101271 ’ Ll,ne-Fuel(S I/ dins lg)- i nenie S an e 1
-~ 50 24697 " . Grommet - FUel control rod .....veveeeneeerrennnnnnnneens 1
i 51 24614 Plate'-sName i o o e e s s it s 1
52 102276 Screw - Socket set 1/4-20 x 1/4in. 1g «vvviiiiiinnninrnnnnnan, 1
53 24590 oo o B IT-T KT i o) DO ey v S e e 8 st It e e e 1
54 244317 Seal - Aircleaner .......coovuivuuunn.. B T R 1
55 24399 Decal = Fuel ' Control .. .. oies suntitis ohast soneiiaes R T 1
56 1878TA Decal - Air filter cleaning instruction ........eeeeeeneeeennnn. 1
i



2478
4-57




FIGURE 5. CARBURETOR ASSEMBLY

Units

Index Part per

No. Number Nomenclature Assy
1 102129 Screw - Hex hd cap 1/4-20 X 3-1/2in. IE. .. v veeeveeernrnnennnns 2
2 100005 Washer - Plain 1/4 in. SAE Standard. . ...ovvvsoerereeneneee v 2
~3 18036B Gasket - Carburetor..... AR A LR S A b A e S s Tt 1
4 18214G . Carburetor Assembly.......co.vuuu.. Ee SRS S e 1
5 17157A . Ball ASBemBY. i oo siesnriaisme d ol ainia nreleie s atalitel yiarbrats 1
6 17167A z Bowl=oRuel dilter: i i o e o o e e ey 1
7 17168A o -Gasket - Bowl.iiiiuwsisciiieenes A S ST e e 1
8 17169A i Screen = Fuel fIHer, . ovveveerreeniiissesinessneess wiaie e e 1
9 102126 ... Screw - Fil'-hd 10-24 x 1 in. 1g steel ....................... 2
10 101194 W5 o LOCkWABHEY .= N0, 1000 suivivn omesisininses sioiuinsiobiein s sins o insus 1
11 (18352C 1M Primer Assembly. .o iivhariasan i AN U Ay S 1
12 183788+ . Gasket =" Primer:iiciise o i visa o o R 0 o e 1
13 18785B .+ Valve - Mainneedle.......cvevnnn. eiaiainiereiareetuinia elealntnia rula ot 1
14 102281 ‘ Screw - Socket set 8-32 x .19 in (e eram e A e e 1
15 - 24535 . Cam - Needle valve....eovvvunnns wialeiealatite e aaTh el S e i 1
16 18174A 5 Screw - Idle air adjusting .................. e e e b et e 1
17 18175A - BpEIng = Tdle A S s e e e e R e 1
18 102137 . Screw - Rd hd 8-32 x 3/4 in. lg dtaaint s 1
19 11361A . Spring - Idle stop. e.ceviennrnan O O O R I 1
20 24717 . Decal - Idle instructions....eeeveevenn. wale aiuieinetatesati ety winia s 1
21 101975 : Screw - Fil hd 10-24 x 2-1/2 in. 1g ........................ 2
T 22 18250A . Ball Seat Assembly..... afarelnia uiutiletetstalt ke e e s L ST 1
e 18236A : Gagket:= Ballgeatii i s s e e oo vt e T e T 1
24 102135 : Screw - Fil hd 10-24 x 2 in, lg ............... 2
25 102126 g Screw - Fil hd 10-24 x 1 in. lg....... sisle s aia e 6 ko et TR e e 2
- 26 18397C 5 Cover and Diaphragm Assembly,.......... e e Tala oo s e aTale 1
: 18199B A " Diaphragm AsSsembly .....oovivinrirnrnrnenennnnennns 1
27 101864 5 Plug - Pipe....vuu. TR e R A e e T T e e O SO 1
18162D A Body and Seal Assembly L2778 ol 1 bl oo 1 oy et P R R 1
28 101478 . . Screw - Flat hd 8-32 x .38 in. lg steel. .. ...0uuue s s 2
29 18943A 3 5 Strap - Venturi cover....... e e e e 1
30 18942A . . Cover -~ Venturic.v.eeecrocnannns e T VO Dot 1
31 18944A . : Gasket - Venturi cover.......covcun.. e S T 1
327 18946A . . Throttle Shaft Assembly...c.ovveeeneieisnnenennennnan 1
33 101470 - K . Screw - Binding hd, steel, 2-56 x .19 in. 1g...c00un vuune 2
34 ~ 18336B = Ay Nalve - Throttle. ool e isesesistatencccnernnns o |
35 100703 s . Nut - Hex 10-32, steel.........00us RO NS I T F I, 2
36 18372A . . Screw - Special Iil hd..... O A e e e L S o) 1
37 18373B s . Screw - Speclal, i it iviessaan s sasibe Th e 1
38 102126 . . Screw - Fil hd steel 10-24 x 1 in lg ................... 1
39 24534 5 : Spring - Needle valve. ... .cvevennesosossennsanones sanes 1
_ =40 18200B R Gasket - Carburetor body. ...v.oveeeeereeeeonnaos cnne 1
41 24500 e 10 SpringiEBetent i s i dbsE i T e 1
42 100549 . . Ball - Stainless steel (1875 dia) .....vvveecen.. oieietvi 1
43 *18356B : : Body Assembly - Inner (Not interchangeable) .........., 1
44 18375A v . ’ WicK = Carburetor . i eveiisveivnsdavaeossanee 1
45 *18189C ST Body Assembly - Outer (Not mterchangeable). OO 1
46 100239 . . Nub - Hexi10-24: o inviein s s e e 1
47 101194 : Lockwasher - No. 10 ...........0.ue SO 1
48 24615 ; Prlmer Rod - Carburetor .........co0uven. O YO e CIE 1
49 18353A . Button - Primer ........... R T P A S e 1

*Matched p.arts. 18356B and 18189C must be purchased together. Order under Part No. 18162D.

PTES

6-38 3






TS

6-58(3)

FIGURE 6. FAN HOUSING, MUFFLER, CYLINDER AND CRANKCASE

Units

Index Part per

No. Number Nomenclature Assy
1 102125 Screw - Hex hd cap 1/4-20 X 1-83/4 1. I€. . cvvvvvinnnennnnnnnns 2
2 100153 Lockwasher - Internal 1/4 in. ID.......ovvvenrnnnnnnnrnnnnnnn.. 1
3 102127 Screw - Hex hd cap 1/4-20 x 3-1/4 in. 1g....o0vuvnrrnennnnnn... 2
4 101143 Nuti = Hex gelf Tocking d/4=20 .. AT ol S S 2
5 24028 Housing - Fan......... Rty o PR R e 1
B 100882 Screw = Hexhdcap 1/4-20 x 3/4 1. 1€ .. ovvuvnnnninnnnnnnnnn. 2
i 24545 il 20 50 L p e R e S (I e b S i S B S 5 e O 1
8 24867 Muiffler Assembly........oivuvnvveennnnnss s ned e Tl ety PR |
9 11037 Cankel-=oExhanef L, o U i SIGIET S LR o S Y SPEre or 4 b 1
10 19696A Cover.s Bpark plug, oliosoon e e P s e e 1
11 101991 Screw - Fil hd mach 10-24' % 1/2 10, JE .couivuiinii s itnnn onn 3
12 101194 Lockwasher: = Inbernal No. 10 .. . ooasvics coieion sos st s s i 1
13 101191 Nut = Hex relf lockingid0=24. . ovioos vy 1 0ot g s e 2
14 24635 — Saroud-Assemblyh SnE ST A M S T e e 1
15 24636 — dackel - Colinger; ihy et e SRS R AR T e e 1
16 102075 Screw,~ Hexhdcap 5/16-18 x 1in.1g .........ovvvvvnvnnnnn.. 4
17 100443 Lockwasher - Internal 5/16in. ID ...........0.ovvnnnnnnnn... 2
18 24692 Logkplate, ......owvsvinsmves s e A e e e ] L 2
19 100007 Washer =1 Blain b/ L6TN, 0 - S 8O e s SR 2
20 101330 ., Nut - Hex self locking 5/16-18 .........ovvvvenennnsonevnnnnn.. 2
24621 - Cylnder ASSemBIY. .o it i s s e e e e e 1
21 101563 . Screw - Socket hd mach 10-24 x 1-1/4 in. [ R 6
29 24236 Washer =iCvlinder hd o0 o 6
23 101326 Nut - Hex self locking 10-24 ,..... S A R s st 6
24 24624 Head O R e e i e sl e e O 1
25 24057 Gegkat =iCylinder-head ol ooi o iino s st st 1
~ 926 24023A : S L s R S e SN KM e Sl e T ) 1
— 27 24026 Gasket - Cylinder...., e R e e s e s T SR o 1
28 101982 Sevew.= Hex hdeap 1/4-201x 7100 18’ & sunns con v sigaens 6
29 100004 Washar —Platngl/d dnsIDne oot b s oo te Gerner i e e i 6

30 101143 Nut= Hex'1/4-207eM loeking .2 ilosim snabman ol sl 0 6’
31 18556A fetaler = NNt/ n S0 qype S mt e L e 4
32 24078 Cover Assembly = CrankCase ..........ovvevvnennnnnnnnnn.. wieie
733 101303 Seal - Oil........ rim e s AT L ek e e e 1
—:34 24079 Gasket - Crankcase........ Al e iaeiatniaterstale Seiste a b g i A B 1
35 102130 Screw ~ Hex hd cap'1/4520 x 15172 In. 1g . ool ciinans vninsiains s 2
36 18760A Locknut. . oouvonne v ot R I O A P T P TV o RS e 2
37 *24639 Crankease ABBEMDBIY . ... cuuvevunsvnsinirssinsonmsied i wos 1
38 101323 Bearing = Needlo & o 0 Ll i 1
39 24259A Shaft = Counterwelght Bear,: ;. vviiiveiiesivaosissnssones 2
40 101143 Nut - Hex 1/4-20 Self 10CKING . ... .0vuvreneenenenenennnanns. 1
41 100955 Nut:s Belfdocking 8-32- 0. Wil s i 1
42 24169 Retalner o Ity o s e e e 1
43 24317 . Bushing - Breaker push rod .........vveeveennnnreneennn.. 2
44 24512 e o VTR < SO SRR R E e e T e e 1
45 24513 HalEaAb A o o R R e i 1
46 24864 Hown o FOIL 24864 L wein v bossein O O S s i 1
47 24511A EBAl e Ap ot o e LT AN Gt PR e T N +1
—48 24637 Wear Plate < Rotaryivalve ..o ovnioagnid i m s e Dem il i

*Crankcase Assembly includes "

A
a

Breaker Point Box, Part No. 24133 shown in Figure 8.
- Counterweight Cover Assembly, Part No. 24086A shown in Figure 7.

11



[Tk
{1
I
|
t
|
.|I
I}
Hi
I 1]
i
{1t
U
|
(1]
111
{11

12

Figure 7. Flywheel, Piston, Connecting Rod and Crankshaft

24785

6-52(3)




FIGURE 7. FLYWHEEL, PISTON, CONNECTING ROD AND CRANKSHAFT

; Units
Index Part ; per
No. Number " Nomenclature Assy

1 24003A Flywheel Assembly......... Ve lseie eteeTe s e b b GO I 1

2 100199 Key - Woodruff No, 404........ seisnagnb o s enaininninen e el siain 1

3 102101 Screw - Hex hd mach 10-24 x .88 in. lg ................ SR e 6

4 24542 Locking Strip - L.H.....c00uenen.. aiaimie sinia e w bieinin weendanaialaonies 1

5 24543 Liocking :Strip » R H v e i e s s s e 1

6 *24086A Cover Assembly - Counterweight ..... sieis enie avelele T S T 1
T 100564 » Seal'- Oil....... e T D AR P e 1
-8 24048 Gasket - Counterweight cover. . ... sesesisitrnanius seiss e 1

9 102095 Ring + Retaining. .... A e B . S ke cem el 8

~ 10 24261 Counterweight Assembly.......ccveeneueens LR A ey T D 2
11 101206 . " . Bearing - Needle........ ety s s e e e e e e e e e 1

12 101598 ekl 0 VT D B ) e e R A AT e o aloenenienine vieminin: aincn 1

13 101440 . Ring - Retaining............. R IO R R O I L R i i 1

— .14 24011A Gear - Drive counterweight ........... R R sesesavanan 1
15" 100106 Key - Woodruff....oovveenennnns T e e I PP T 1

~ 16 24058 ‘Washer - Rotary valve...... wiaiaie ateialiiaralaidis e STaaaelE e e e e e e eTE 1
17 24522 . Rotary Valve Assembly - Speed CORERGL ik Lt e BT T

e 18 24498 Spring < Rotary valve o il il i vt s s e s 1
24754A Piston Assembly ......coivvinierirriiananeans D R 1

19 . Piston (order 247544) ......... S e AP 1

20 24809 . . Ring - Piston (8et 0f 2 TINES) +.vveveroceriosccncocncnnasns 2

== 41 24336 L Ring i Retadning bt i s e e s 2
22 124018 Pin~ Platoh . i S nle e s e e T R R e

~ 23 24328 LT ) A AN RS s A P T PR R 2
24016A Rod Assembly - Connectmg. T Sl e Ve 1

24 100131 Y= Screw - Socket hd 10-32 X .88 N IZ. cveuvenennnvnnnnne vans 2

e 25 100226 ; Needle ~iRoller, . i.iiiivivihii dvvisais o eininin e e b0 ianlelinin 32
26 102767 . Needle Bearing - Connecting rod. e o ovvveennnnn T e 2

—_ 2 24015A . Rod - Connecting, ........... A P o s I P 1
24031A Crankshaft Assembly......... S Ly R i seilewea 1

28 100981 . Ring - Retaining............ veiniein'sls win e 60t o B P TN LS 1

29 24025A - Crankshaft,.. i: .5, 5 R O T O e el e RaiaieiTa sle sinte 1

30 100386 . Ring - Retaining....... Siaiee aiaid wlele e el R L O sieea 1

31 100381 gff\ .  Bearing - Ball..... TR O AT R e A e ey 2

32 101770 - Bin = Dowel i S s releie s den sasesssinadvansa sasesaes 2

*Furnished with Crankcase Assembly, Part No. 24639

THTES

656

2 R TS



Figure 8. Ignition System

14




FIGURE 8. IGNITION SYSTEM

Units

Index Part E per

No. Number Nomenclature Assy
1 Spark Plug and Gasket - 14mm .............oooiuuinunnn ... 1
2 102077 Screw - Fil hd mach 10=8h . 2ul /2N g e oot s i 2
3 101970 Screw - Fil hd mach 10-24 x 2 in. R o A A e s 1
4 102189 Washer - Plain....... AR s e D 3
24033E Coil and Lamination AEETNRIYE s v e R e 1
5 24088 +  Lamination Assetnbly -~ Coil vu.vvrveunennrnnrnnnnnnnnn. .. 1
6 19034 s nonetalner s Coll ggoinn o Sedie e L 2
7 24276B : 1
8 18409A 3 1
9 36907 3 : . 1
10 24042 Brid R e R LTSN 1
11 102126 Screw - Fil hd mach 10-24 x 1 in. gt e SR 2
12 101194 Lockwasher - Internal No. 10 +vuueevunnnrennnensnnnsomnnnnnn, 2
13 24039 Cover srBraaker juse oo o LRSS R SRR i 1
.14 24041 Gaskel - Breaker COVOr ... vvsiyiots asiiin i s 1
15 101207 Screw - Rd hd mach 6-32 x 1/4 in, e 1
24043 Wire Assembly - S0P SWItCh +uevsvvuununnnnnnnnnnon 1
16 24182 Wire Assembly - Switch end ........ovvunenennnnnnnnn . 1
17 24183 Wire Assembly - Terminal end.......covuueeennnnnonnnnn, 1
18 18974A Sleeve Assembly - Stop switch wire ...................... 1
19 28322 Grambnet.s Rubbion sereiet e e e i Sk D e 1
20 100283 Grommet - Breaker boxi . ool Sl SE e 2
21 100696 Screw - Fil hd mach 8-32 x .62 in. e o e e e T A 1
22 100459 Lockwdsher - Nog 81 oo L s e IO e T 1
23 100080 Washer c PlainNo. 8. ccuisvive vy ansag T ceiiiia o 1
24 100075 Condenser - Ignition ..........c00vvueen. i Tt e 1
25 24626 SCraw, - Kouentyic, iy BIRENEEES i e 2
26 101191 Nut ~ Hex self-loeking 10=04 oo Jioveos o ion o o~ R 2
217 100003 Washer - Pladn No.. 200, sl oo veviinimm s covmiestss i - 3
a8 2439TA “ums  Breaker Assembly - Ignition .. ......esnssnss oo 1
29 24087 Pugh Rod = Breaker el ual oo ot Slaei i o S ot 1
30 *24133A Box ~Brealter point Se ISR fan Sl s S 1
31 102217 Rivet - 1/8 x 1/2 countersunk hd ........uuueeennnrernonnnn, 3
32 24513 Washer - Felt .....,, R O T T D A TR S I I PRt s 1
33 100007 Washer = B lain 0/ 8 R L e e el 1
34 52066 Al S P 1
35 24839 Wire Assembly - Breaker t0 COIl  .......vueenennnnnnnnnnn. .. 1

*Furnished with Crankcase Assembly Part No. 24639
124783

6-58(3)

15




Figure 9. Transmission Assembly

2478
4-57

16




. Units
Index Part : . per
No. Number Nomenclature Assy
**24251A
24251C Transmission Assembly ...................................... 1
1 102075 . Screw - Hex hd cap 5/16-18 x 1 INGHE; i e e o 1
2 24664 . Lock Plate .'-.‘--. .......................................... 1
3 24070 .  Washer - Plaln .......................................... 1
Lol 24821 .. vt Dirume=tC bR 200 b ut i st S S T B D S 1
5 100882 . Screw - Hex hd cap 1/4-20 X 3/4 in. 18. e v vuvnresenennnnnn. 4
6 24064 . Retainer -'Bearing.........coveuvee S Sheiezerey 1
f 101332 . Bearing -'Ball (with shieldS)...ceeeeereeinnernrnnennnn Lreglle
8 24030A vl GShIM S PINION L s b e s e e N e As Req.
9 24030B . Shim-=iPinlons il s e e e b b As Req.
10 24030C z Shime=Diniontssiaitio it SHOE RN e e LRI As Req.
11 24045 e e B T e R e e e e S TP Ot b e 1
12 24049 ) Spacer = BeaTing. . . .o tovovinion s sy i s 1
13 *24841 : Pinion - Bevel (See note Below). .vueeeereeseeeoennennnnnns 1
14 101492 » Nut - Hex 1/2-20 self 10cking. ... .vcuvvaessvisossosess il o4
15 100257 bW asher; = Plasnilh SHn IR o e L 4
24381 . Clamp Plate Assembly.............. S e N S 1
16 100011 o e f Pins=ICotterii.. ... e G e e e e 1
17 102022 3 e aNut=Casties ot ran i oo O R O 1
18 102193 5 . Screw - Adjusting.............. Vs e e Siela el aters 1
19 100007 . . Washer - Plain 5/16 ID..... R AT s e R A 1
20 24380 5 < Spring—sDetent. S oG iniiamii s srssesatecsnns . 1
- 21 24376 . . Plate Assembly - Ad]ustmg. tesesesriancansses R AT 1
22 24378A . w Plate = Clamp s T e Sl e L e AR R 1
28054 ; Nozzlet=Oller (oo fun oo do i o nai il s el 1
23 24185 . Guide -Saw blade......ovennnnn. sirladta R A R R AN 2
24 100828 . Nut - Hex 5/8-18 Self 10CKINE. ¢ vvvvuereesnnnsseocns asonns el
25 241179 z Shroud - Sprocket............. Sl e e e e e e e e 1
26 101843 R R AR [TE 8 - B S S Sl L S e AT S AT TN
27 101930 . Screw - Flat hd mach 1/4-20 x 3/4 in. 1g ................... 6
24131B . Cover Assembly - Gear Case.....cceennennnnns it 1
28 24080B . : Cover = Gear Casel.viviievdisiawavs Oy S R T R i 1
29 101313 . . Bearing R al Ll oe e e e s S i 1
30 18095A . Shim - Gear.......... A R e e e e As Req.
31 18095B i Shim - Gear........ AN 816 6 6 n aie e ta naTa e A R e e As Req.
32 18095C 3 Shim —~ Gears i v due i i e eaesmenkeee «+ +++ AS Req.
33 *24840 . Gear - Bevel (See note below} ............................. 1
34 101190 . Plug - Slotted pipe 1/2-14 NPT...c.vevreeesanrransan ni aas 1
35 102412 - Plug - Slotted pipe 1/B-2T NPT ......ovivereerrnnnnnnnnn. 1
36 24359 < Springi = ThENSE o i i e e e s e e 1
37 101692 s e RIng = Retaining s S e e e s s ala e s 1
38 100576 o Bearing SSBALLL o, o e e st s e e e e e e s ete o et B et e 1
39 101435 s Ringistataining o e S S e 1
40 24357 .- Shaft = Sprocket ...iciiivicisini tinis ve e siee e vt Aatas 1
41 101331 . Bearing - Needle (1SS inner race) .......oeeeeeeencennns. 1
42 24081B Case =" QEeAT: oyt sins i o e e e e 1
43 Sprocket (order for type of chain used).  ...........covvun... 1
102376 Oil Line Assembly - Quick-disconnect ........ovvvevrvnnnnnnn. 1
44 102378 . Oil Line - Quick-disconnect (LONE) +..ovvvevrnrnnnennannns 1
45 102377 e Oil Line - Quick-disconnect (Short) ......vovvevvenrnnnnnnn. 1
*Matched parts. 24841 (Pinion) and 24840 (Bevel) must be purchased together. Order
under Pari No. 24851,
**QOptional Low-Ratio Transmission Assembly 1nc1udes matched parts 24060 and 24061.
Order 24060 (Pinion) and 24061 (Bevel) under Part No. 24201,
TR

4-57

FIGURE 9. TRANSMISSION ASSEMBLY

17



McCULLOCH CHAINS

¥

18

Figure 10. Saw Blades, Spike and Outboard Helper Handles

2478

6-58 ()



) FIGURE 10. SAW BLADES, SPIKE AND OUTBOARD HELPER HANDLES

; Units

Index Part per

No. Number Nomenclature Assy

1 101359 Screw - Fil hd mach steel 5/16-18 x 1-1/2 in. Ig (gear case

fofaplite) ATl e an e el E SISl alaforate: atateta 3

2 101330 Nut - Hexagon 5/16-18.............. e D AT P e v 3
3 24792 Blade ~'Sabre 30-inCh. ..\ v uvi i mie cossss s s sy e, 1
24793 Bladesaedbeinchi S o b e e e N e 1

24794 Bladel=i50-inch e i s ga bl r Sl e DGR RE SR o 1
BladeiSabrad0s{nal=" 1 000 e R T R S e 1
24795 Blade - 60- qnch ......................... Sl e e e tee e 1
4 24186 Spike..... aiblsie iaie o ninin mniils woalh e e W R e L ey Ve e 1
18391B Handle Assy Outboard ............. olela alelaters utnra aieiate ele et et s a s atale 1
5 100250 . Screw’- Binding hd 10-38............ Cesnscenassisrrennnes 4
6 18229A : Cover - Outboard handle assy. .. ..c.e... S S S A . 1
T 18094A ‘ Knob'- Hand clamp. ..vvenreenennennnnns A e S R o 1
8 100257 . Washer - Plain 1/2 ID SAE standard....... G oo, 1
9 38006 . Screw Assy..... I TS Er A RO e P e 1
10 18122B . Handle - Outboard. .....covvevnnnnn. R R TN E e e e 1
11 18207A T Teket ] CT e S B i i sSie s ol S UL ST 0 1
18412A Handle and Idler AsSSy - Outhoard. ....eeeeeeeeenenseenes aonens 1
12 18094A ¢ Knob - Hand clamp. ..cvveeeennnnnnes SR e e s el 1
13 100257 5 Washer - Plain 1/2 ID........... S e e e e e e b e e ereraie 1
14 18404A % Guard - Idler......o000uue. e T L 1
15 100604 saare Nk o damil/ 4= den R e el PR 1
16 100257 . Washer - Plain 1/2 ID....... e gl O N 2
£ 17 18733A «i cPulley. ABsy =iTdler, .. us s rsesoieniomonies vosaees aanss o |
" / 18 101047 . Screw - Hex hd cap 1/2-20 x 2 1/2 in. Ig....... SR el 1
19 100640 ; Nut - Hex 1/4-20...,.. aeise e e e e e e 1
20 100641 . Screw - Hex hd 1/4-28 X 1-1/4 in. 18 s e veeevacennass o 1
o 21 18515A . Plate ASSY = GUIAE: iivvvavuvit sniiies sa o i sbions e 1
22 101158 . Screw - Hex hd cap 3/8-24 x 1-1/4 in. Ig ................... 2
23 101141 o NUb - HeX 8/8B-24. ;. veeseeivinssesnssinveininssie ras At 1
24 18207A : Grin:- Handle Yrmasilaminia sl 00 R e e T e e, 1
25 18408A . Handle ~ Outhoard Sdler. ccvv i ivivaiiesissses s none oos 1

McCULLOCH CHAINS

26 --- Typical McCulloch Chain Assembly
27 _— Master Pin

28 ——- Shoulder Rivet

29 -—- Master Connecting Link

30 - Connecting Link

31 - Master Link, Cutter LH

32 --- Cutter Tooth, LH

33 -— Cutter Tooth, RH

34 -—- Spacer Link

35 - Depth Gage

24785

6-58(3)



20

Figure 11. Bow Saw and Chain Attachment

o




FIGURE 11. BOW SAW AND CHAIN ATTACHMENT

Units
Index Part . per
No. Number Nomenclature Assy
18510B . BowSawAttachment ... ... i iiiiiiiiiiiintaiaiinen 1
1 101145 . . Screw-Hexhd 5/16-24 x1-3/41in.1g.......co0vvvuns. 2
2 101043 oAU TV T S B o T ot e v Al (e o b don S P B AT i 6
3 18493A v Cover —-Bow S8aW DoAY i siniaieis deatelaietee s 1
4 101143 . . Nut-Selflocking 1/4=20 ......cccoieiiniirininnsnanssas 5
5 101139 : : Screw - Round hd 1/4-20x 2-1/4in. 1g ............... 6
6 18505A v e Track = BOW BRW u et eteinie o sabeiniaieiereninieis ol tnie siaceezesaons 1
T 100682 . ; Nut = Hex 5/I8-24 .0 ivnn i suvsinminame snoe s 3
8 101145 e . Screw=-5/16-24 x1-3/41n. IZ ...ttt reneanans 1
9 18506A 3 3 Sleeve -Idler ......ccvivinnnn. ST aT ke e leni v e tatels 1
10 18094A : 5 Knob ="Hand ClamiP «..o oo aiiae s e s ae s 1
11 101579 5 ; Washer e ol Lt ] B D e e et e b e ol 1
12 18739A § . Screw-Hexhd (special) ......cooviveinnnnunnnnnnnns 1
13 18733A . . Pulley Assembly - Jdler...cooiieinvecracessnsccanans 1
14 18494A 5 oo cArmeIdler e e e e e e 1
15 18470A . . Spring = Torslon IAler ... eereeeeiees s s 1
16 101140 S5 5 o Berewi-iHex hdi8/8-24 x Luinc lg i v vl 2
17 100707 . . Lockwasher - Med3/8IDSAE ......cvvvenevenrnnnnnn 1
18 100375 s ashers =R RIat 3 D SAR L e e ek e 2
19 189594 . . Bar - COlter v simie s sivaiision st 1
20 101982 5 RRe S T PTG b 0 (0 0 L0 ) S o s i AL Be v it P s 2
21 101143 e T T L P i T 2
22 18537A ; - Gulde — Chainishort: . . i i aiva s oo whiasaisi 1
23 18538B vl Gulde~iChainilong o sinas ron s e 1
24 100764 . . Elbow-Street 1/8pipethd.......cccvvuiinuunnnn.., % 1
25 24710 3 : BodylerBow: Sa Wl e s S e STy 1
26 38024 ; : : Plate/=iIdleriglot .. oo vvnainmhinG oo die 2
27 102546 : 5 : Screw - Round hd 10 x .38 drive...........ovvvvt 4
28 100719 TE I Tioclewasherd=t3 /BN S Rt is sl T e e R 1
LIST OF ACCESSORIES
Part Number Nomenclature

24592 Wrench and Screwdriver combination

14168A Wrench - Spark plug

24996A Instruction Manual - Model 99 Saw

24996 Operation and Maintenance Manual

24785 Illustrated Parts List

101259 Hand Grinder - 1/10 hp, 110 Volt ac (Optional)

102094 Chain Grinding Fixture (Optional).

18495B McCulloch Yellow Enamel (1 quart) (Optional)

102057 McCulloch Oil (1 quart) (Optional)

24 78!
4-57



